8.
9.

SPEEDWAY TOWN COUNCIL

Speedway Municipal Center

TOWN OF

SPEEDWAY James A. Allison Public Meeting Room
5300 Crawfordsville Rd. | Room 005

TOWN COUNCIL MEETING AGENDA
JANUARY 22,2024 |7:00 PM
PLEASE CONNECT TO THE LIVE BROADCAST ON YOUTUBE:
https://youtube.com/live/7ADOKNGPWso?feature=share

PLEDGE OF ALLEGIANCE
e ADVISE ATTENDEES TO SILENCE OR TURN OFF THEIR CELL PHONES

MINUTES — APPROVAL OF MINUTES OF THE JANUARY 8, 2024 MEETING

MOTION TO APPROVE THE PURCHASE OF AN AUTOMATED MOWER FOR THE
STREET DEPARTMENT — GRANT KLEINHENZ

APPROVAL OF QUOTE FROM NATIONAL WATER SERVICES FOR THE
REHABILITATION OF WELL #15 — GRANT KLEINHENZ

. APPROVAL OF A USAGE AGREEMENT WITH THE MARION COUNTY ELECTION
[...]
Served as project manager. This project provided additional capacity to serve the combined sewer system and provide
treatment for the tunnel dewatering flows. The expansion provided more than 120 MGD of additional wet weather
treatment and raised the peak capacity of the facility to 270 MGD. The project provided new headworks, primary
clarifiers and ultraviolet disinfection, as well as significant retrofits to the existing air and oxygen nitrification systems.
Phase one construction was bid $30 million below the $115 million construction budget.

More than a Project " -



Resume - Robert W. Holden, Il, Ph.D., P.E., BCEE (con’t.)

St. Joseph Interceptor Equalization Facility at Beckett Run - City of Fort Wayne, Indiana

Project manager for this project, which included a wet weather storage facility needed to store excess flow caused by
inflow and infiltration (I/1) entering the St. Joseph Interceptor and thereby alleviating sanitary sewer overflows to the
St. Joseph River. The equalization facilities were designed to minimize operation and maintenance requirements. The
flow control structure was built over the existing St. Joseph Interceptor and a weir and sluice gate structure control the
volume of flow diverted for equalization. The facility includes a controls and electrical building that utilizes the latest
supervisory control and data acquisition (SCADA) technologies and conforms to Fort Wayne’s progressive system-
wide control and telemetry standards. As a wet weather facility, the system was designed for robust service during
storm events and power outages with either dual substation electric utility feeds or an emergency generator.

Flow Equalization Basins, Raw Sewage Pump Station and Related Items - Indianapolis Department of Public Works,
City of Indianapolis, Indiana

Project manager for the planning and design of several combined sewer overflow (CSO) storage basins and a 75 MGD
raw sewage pump station at the City’s two WWTPs - Beimont and Southport. Both concrete basin and lined earthen
basins were considered. The basins will be equipped with aeration/mixing and washdown facilities. The project also
includes long-term planning for additional wet weather flow storage facilities, primary clarifier expansion, enhanced
high-rate clarification, reuse of abandoned activated sludge plant tankage, wet weather flow disinfection, and control
of recycle streams, septage and sludge flows during wet weather,

More than a Project '



EDUCATION
Purdue University,
B.S., Environmental and

2016

REGISTRATIONS AND |

| to increase to 5.75 MGD in the future. The design includes influent screening, a

CERTIFICATIONS
Registered Professional
Engineer, Indiana

PROFESSIONAL

SOCIETIES |

Indiana Water Environment
Association
(IWEA)

Water Environment |

Federation (WEF)

Residuals and Resource
| Assisted the Town on an as needed basis with operation and regulatory issues at the
| wastewater treatment plant (WWTP) and in the collection system. Responded to

Recovery Committee
Member,
2017-present
Secretary, 2019
Chair, 2020-present

Bridget Ingram, P.E.

Project Manager

317.788.4551
Bridgetl@wesslerengineering.com

Bridget Ingram been employed with Wessler since June of 2016 and has seven years
of experience; she serves as a project manager. She works in the areas of designing
and evaluating wastewater treatment, wet weather treatment, and sanitary collection

| systems. Bridget takes projects from the early stages of preliminary design through

the bidding process and the construction administration phase.

. Wet Weather Treatment Facility (WWTF) - City of New Haven, Indiana

Served as the project manager for the study, design, and construction phases of

| the WWTF project for the City of New Haven. The project was a part of the City’s
Ecological Engineering, |

Combined Sewer Overflow (CSO) Long Term Control Plan (LTCP). Coordinated
with Indiana Department of Environmental Management (IDEM) to modify the
LTCP from a surge storage tank to the more cost effective WWTF. The WWTF
has a design peak capacity of 4.5 million gallons per day (MGD) with the potential

diversion structure, a pump station, cloth media disk filters, and UV disinfection. The
project was funded by the Indiana State Revolving Fund (SRF) with a 0% interest
rate as the entire project qualified for the Green Project Reserve funds.

Capital Improvements Plan (CIP) and Asset Management Plan (AMP) - Town of
Speedway, Indiana

Served as project manager and developed an asset management plan (AMP) and
capital improvements plan (CIP) for the Speedway wastewater treatment plant and

i collection system. The AMP scored all critical assets in the system and helped Town

officials prioritize rehabilitation and replacement projects and budget for future

| work. The CIP forecasted projects needed over the next 20 years to meet future

loadings and limits and replace aging infrastructure. The projects in the CIP were
broken into two categories, short-term and long-term which helped Town staff

| during their rate study evaluation.

On Call Services - Town of Speedway, Indiana

IDEM’s Level of Control Review letter issued in September 2022, clarifying why the
CSO events that occurred between 2019-2022 were not in violation of the Town’s
LTCP. Reviewed proposed Agreed Order issued by IDEM in April 2023 and created
a proposed compliance plan schedule which was approved by IDEM. Determined
potential options and preliminary costs, to the meeting the requirements of the

Agreed Order, including additional storage tanks, a WWTF and inline storage.

Chapel Hill Lift Station and Force Main Preliminary Engineering Report (PER) - Town of Speedway, Indiana

Served as project manager for the PER for the Chapel Hill Lift Station. Analyzed flow monitoring data to determine
the peak flowrate the new station would need to be size for to minimize sanitary sewer overflow events upstream of
the station. Evaluated and developed cost estimates for three alternatives. The PER was submitted to the SRF for
funding consideration.

WWTP Expansion - Western Wayne Regional Sewer District, Cambridge City, Indiana

Acted as assistant project manager for the WWTP expansion PER and design phases and was the project manager
during the bidding and construction phases. The District’'s WWTP was originally constructed in the mid-1960s and
upgraded in 1988. With most of the equipment nearing or beyond its useful life or having limited capability for
processing anticipated future wastewater flows, the treatment plant was upgraded and expanded to also address
that the plant had exceeded its hydraulic capacity. The plant was upgraded to increase the design average flow from
0.804 to 1.80 MGD with a peak flow rate of 4.5 MGD to provide capacity for the anticipated industrial growth within
the service area. The preliminary design involved an evaluation of secondary treatment processes including vertical
loop reactors and oxidation ditches as well as a review of three types of dewatering equipment. Major components
of the expansion included raw sewage pumps, a screening and aerated grit tank removal facility, oxidation ditches
and anaerobic basin, secondary clarifiers and return activated sludge pump station, ultraviolet disinfection, aerobic
digesters and sludge dewatering facilities, an expanded non-potable water system, and a chemical feed facility for
phosphorus removal.

More than a Project ™ PAGE



Resume - Bridget Ingram, P.E.(con’t.)

Frankfort WWTP Expansion - City of Frankfort, Indiana

Served as project engineer during design and wrote the PER to secure funding from SRF. Bridget also served as the
assistant project manager during the bidding and construction phases. Utilized Biowin plant modeling software to
ensure proper sizing and performance of the new plant at startup and future flow conditions. Selected equipment
including blowers, pumps and mixers, dewatering equipment, and designed new structures such as the anaerobic
basin, secondary clarifiers, and secondary control building. Improvements to the Frankfort WWTP included the
expansion of the plant’s capacity to an average daily flow (ADF) of nine MGD and a peak design flow of 15 MGD.
The design included the modification of the existing treatment system to an A20 treatment process, which included
the addition of new anaerobic basins, conversion of primary clarifiers into anoxic basins, single-pass aeration tanks
into three-pass tanks and final clarifiers into waste activated sludge (WAS) holding tanks. Additional improvements
included new 90-foot diameter final clarifiers, conversion of tertiary filters from sand to mechanical cloth filters,
conversion to anaerobic digesters and introduction of rotary drum thickener and centrifuge for solids handling.

Warsaw WWTP Expansion - City of Warsaw, Indiana

Served as project engineer and worked on the PER to secure funding from SRF. Preliminary designincluded a detailed
evaluation of solids dewatering equipment including a belt filter press, volute press, and centrifuge. The evaluation
considered both digested sludge as well as flow from the septage receiving station. Improvements to the facility
included the expansion of the plant’s capacity to an ADF of six MGD with a peak flow of 18 MGD. Consideration was
given in the design for future expansion projects to bring the facility to an ADF of 12 MGD. The design included the
addition of new treatment processes, including an aerated rolling grit removal process, new primary clarifiers and a
chemical phosphorus removal structure. In addition, anaerobic digesters were added and solids handling facilities
were upgraded to reduce the amount of sludge processed, thereby allowing the plant’s existing aerobic digester
tanks to be retrofitted and repurposed. The design also included improvements to the influent flow meters, new non-
potable water system, new maintenance garage and a new emergency back-up generator. The project resulted in a
40% decrease in electrical usage, saving the City approximately $130,000 annually.

More than a Project ™ :



Jeff Ballard, P.E.

Senior Project Manager

317.788.4551
JeffBallard@wesslerengineering.com

Jeff Ballard joined Wessler in 2017; he serves as a senior project manager in the

Wastewater group. With more than 40 years of experience, his primary area of

expertise is in structural engineering associated with environmental projects such
| as water treatment plants, wastewater treatment plants and pump stations.

EDUCATION :Ngit Weather Treatment Facility (WWTF) Expansion - City of West Lafayette,

ndiana

Currently Serving as structural engineer designing a two-million-gallon wet weather

storage tank, diversion structure and dechlorination building. The project is an

expansion to the existing WWTF to ensure all flows generator by the one year, one

REGISTRATIONS AND | hour storm event can be stored until the wastewater treatment plant (WWTP) has
CERTIFICATIONS ?E_T_fcl:%()ent capacity for treatment, as required by the City’s Long Term Control Pian

Purdue University,
B.S., Civil Engineering, 1981

Registered Professional

Engineer, Indiana and Ohio | |ndianapolis Department of Public Works (DPW) Belmont and Southport Flow
Equalization (EQ) Basins, Raw Sewage Pumping and Ancillary Improvements -
PROFESSIONAL '@ City of Indianapolis, Indiana
SOCIETIES Served as structural engineer for improvements at the Belmont plant, including
) ' I a 30-million-gallon wet weather storage basin, a four-million-gallon wet weather
~American Society of | gi5rage basin, two rectangular primary clarifiers (four trains each), a sludge pump
Civil Engineers (ASCE) | station, and a variety of junction vaults, outfall and inlet structures and ancillary
distribution structures. Improvements at the Southport plant included two wet
American Water Works weather storage basins, a wash water pumping station, an inlet and outlet structure,
Association (AWWA), a return flow structure, and wet weather pump station.
Standards Committee D115
“Tendon-Prestressed Concrete Warsaw WWTP Expansion b City of Warsaw, Indiana
Water Tanks” | Served as the structural engineer for the project designing the primary clarifier
' control building, two 85-foot diameter clarifiers, a three-cell selector tank,
modifications to the existing oxidation tank with the addition of two bridges
providing access to multiple pieces of equipment, final clarifier splitter box, 90-foot diameter final clarifier, sludge
pump station, modifications to the existing UV structure with the addition of a canopy roof and monorail trolley, stairs,
and walkway bridges to existing modified holding tanks. Improvements to the Warsaw WWTP facility included the
expansion of the plant’s capacity to an average daily flow (ADF) of six million-galions-per-day (MGD) with a peak
flow of 18 MGD. Consideration was given in the design for future expansion projects to bring the facility to an average
daily flow of 12 MGD. The design included the addition of new treatment processes, including an aerated rolling
grit removal process (10 MGD firm capacity), new primary clarifiers and a chemical phosphorus removal structure.
In addition, anaerobic digesters were added and solids handling facilities were upgraded to reduce the amount of
sludge processed, thereby allowing the plant’s existing aerobic digester tanks to be retrofitted and repurposed. The
design also included improvements to the influent flow meters, new non-potable water system, new maintenance
garage and a new emergency back-up generator. The project resulted in a 40% decrease in electrical usage, saving
the City approximately $130,000 annually.

Stormwater and Deicing Capacity Project - Indianapolis Airport Authority (IAA), Indianapolis, Indiana

Served as structural engineer for a variety of drainage anciilary structures. The IAA’s Stormwater and Deicing Capacity
Project was a $130 million fast-tracked project that enabled continued expansion at the Indianapolis International
Airport. Primary objectives of the project were to provide conveyance, storage and management of stormwater and
deicing runoff from existing and planned development areas and relocate the existing 43-million-gallon facility from
the north side to the south side of I-70. The project needed to allow stormwater to be discharged in accordance with
the Airport’s National Pollutant Discharge Elimination System (NPDES) permit to the appropriate location: a stream
when stormwater was clean and to the sanitary sewer system when deicing. Time-tested technologies were applied
in new and innovative scenarios to discharge stormwater to the desired location and meet the objectives to coincide
with the Airport’'s expansion. The project was the 2020 American Council of Engineering Companies (ACEC) Indiana
Grand Award winner.

More than a Project ™




EDUCATION

Rose-Hulman Institute of
Technology,
B.S., Civil Engineering, 1920

REGISTRATIONS AND
CERTIFICATIONS

Registered Professional

Gary Ruston, P.E., BCEE

Senior Project Manager
317.788.4551
GaryR@wesslerengineering.com

Gary Ruston has been employed with Wessler since October of 2000 and has 33
years of experience; he serves as both a technical services director and senior
project manager. Gary has experience in the planning, preparation of plans and
specifications, bidding and construction administration of a wide variety of
wastewater projects.

Combined Sewer Overflow (CSO) Long-Term Control Plan (LTCP) Amendment
and Wet Weather Treatment Facility (WWTF) Assistance - City of West Lafayette,
Indiana

Served as project manager and prepared an amendment to the City's LTCP to reduce,
eliminate and treat CSOs. The amended plan involved updating and modifying an
existing XP-SWMM computer model of the sewer system to evaluate potential
projects and improvements for transporting, storing and treating up to a ten-year/
one-hour storm event. Costs were estimated for various alternative projects, including
green infrastructure and low impact design (GI/LID). Alternative projects were